7733966 6-1999 (Tab 6)

INSTALLATION INSTRUCTIONS

2001, 2002, 2003

Installation Instructions Instrucciones de montaje
Starter motor, Single pole Motor de arranque, Monopolar

Kit no 872381-9 Kit nro. 872381-9
Einbauanleitung Istruzioni di montaggio
Anlasser, Einpolig Motorino di avviamento, Mono-polo
Satz-Nr. 872381-9 Kit numero 872381-9
Instructions de montage (swe) Monteringsanvisning
Demarreur, 1 Borne Startmotor, 1-Polig

Nro de kit 872381-9 Satsnummer 872381-9

PENTA

Plus d'informations sur : www.dbmoteurs.fr



/\ IMPORTANT!

This batch with its accompanying instructions is produced for
Volvo Penta’s service workshops, boat-builders, machine manu-
facturers and other authorized workshops which have personnel
with qualified professional training.

The installation instructions are only produced for professional use
and are not intended for non-professional use. Volvo Penta will not
assume any liability whatsoever for damage incurred, either dama-
ge to materials or personal injury, which may result if the installa-
tion instructions are not followed or if the work is carried out by
non-professional personnel.

/\ WICHTIG!

Dieser Satz mit vorliegender Einbauanleitung ist fiir Volvo Penta
Kundendienst-werkstatten, Werften, Maschinenbauer und furan-
dere erméchtigte Werkstétten mit beruflich geschultem Personal
vorgesehen.

Die Einbauanleitung ist nur fiir den berufsmafigen Gebrauch vor-
gesehen und nicht fir unprofessionelle Anwendung gedacht. Volvo
Penta Gbernimmt nicht die geringste Haftung flrirgendwelchen
Schaden an Personen oder Sachen, die als Folge einer Nichtbefol-
gungder Einbauanleitung oder wegen Ausfiihrung der darin be-
schriebenen Arbeiten durch nicht beruflich geschulte Personen
entstehen.

N\ IMPORTANT!

Ce kit, avec instructions de montage, est destiné aux ateliers de
service Volvo Penta, aux constructeurs de bateaux et autres ateli-
ers de construction agréés avec un personnel qualifié.

Les instructions de montage sont exclusivement congues pour
une utilisation professionnelle. Volvo Penta se dégage de toute
responsabilité pour d’éventuels endommagements, corporels ou
matériels, résultant du non respect des instructions ou d’un travail
effectué par un personnel non compétent.

/\ IMPORTANTE!

El presente juego con las instrucciones de montaje se destina a
los talleres de servicio Volvo Penta, constructores de embarcacio-
nes y maquinas y a otros talleres autorizados que cuentan con
personal capacitado.

Las instrucciones de montaje estan destinadas Unicamente para
uso profesional, por lo que Volvo Penta no aceptara responsabili-
dad alguna por cualquier dafio, tanto personal como material, re-
sultado de no haber seguido las instrucciones de montaje o de
haber sido efectuado el trabajo por personal que no esta debida-
mente capacitado.

/\ IMPORTANTE!

Questo kit e le relative istruzioni di montaggio sono stati realizzati
per le officine di servizio Volvo Penta, i cantieri, i fabbricanti di
macchine e tutte le altre officine autorizzate il cui personale ha
ricevuto un addestramento qualificato e specializzato.

Le istruzioni di montaggio sono state redatte esclusivamente per
uso professionale e non sono adatte all’uso non professionale. La
Volvo Penta non si assume alcuna responsabilita per eventuali
danni alle cose o alle persone, derivanti da trascuratezza nel se-
guire le istruzioni di montaggio oppure dall’esecuzione dei lavori
da parte di personale non qualificato.

I\ VIKTIGT!

Denna sats med féreliggande monteringsanvisning ar framtagen
for Volvo Pentas serviceverkstader, batbyggare, maskintillverkare
och évriga auktoriserade verkstader som har personal med kvalifi-
cerad fackutbildning.

Monteringsanvisningen &r enbart framtagen fér yrkesbruk och &r
inte avsedd for icke yrkesméssig anvéndning. Volvo Penta
patager sig inget som helst ansvar for eventuella skador, saval
materiella som personskador, som kan bli féljJden om monterings-
anvisningen ej foljs, eller om arbetet utférs av icke yrkeskunnig

A\ VIGTIGT!

Dette saet med tilhgrende monteringsvejledning er blevet udviklet
for Volvo Pentas serviceveerksteder, badebyggere, maskinprodu-
center og andre autoriserede veaerksteder, som har medarbejdere
med kvalificeret, faglig uddannelse.

Monteringsvejledningen erudelukkende beregnettil professionel
anvendelse og ikke til hobby- eller fritidsbrug. Volvo Penta patager
sig intet som helst ansvar for eventuelle skader pa savel materiel
som personer, som kan veere en fglge af at monterings-vejled-
ningens anvisninger ikke blev overholdt, eller hvis arbejdet blev
udfort af ikke-professionelt personale.

N\ TARKEAA!

Tama sarja ja asennusohje on tarkoitettu Volvo Pentan huoltokor-
jaamoille, veneenrakentajille, konevalmistajille ja muille valtuutetu-
ille korjaamoille, joiden henkildkunta on saanut patevéan ammatti-
koulutuksen.

Asennusohje on tarkoitettu ainoastaan ammattikaytt66n. Volvo
Penta ei vastaa mahdollisista materiaali- tai henkilévahingoista,
joita asennusohjeen laiminlyéminen taiammattitaidottoman hen-
kildkunnan suorittama asennusty6 voi aiheuttaa.

/\ BELANGRIJK!

Deze set met de bijgevoegde montage-aanwijzing is ontwikkeld
voor de werkplaatsen van Volvo Penta, botenbouwers, machinefa-
brikanten en overige bevoegde werkplaatsen, die personeel heb-
ben met een gekwalificeerde vakopleiding.

De montage-aanwijzing is alleen ontwikkeld voor professioneel ge-
bruik en is niet bedoeld voor niet-professioneel gebruik. Volvo
Penta neemt geen enkele verantwoordelijkheid op zich voor even-
tuele schade, zowel materiéle schade als persoonlijk letsel, die
het gevolg kan zijn als de montage-aanwijzing niet wordt gevolgd,
of als het werk wordt uitgevoerd door niet-vakkundig personeel.

/\ IMPORTANTE!

Este jogo, juntamente com as respectivas instru¢cdes de monta-
gem, foi concebido para as oficinas de servi¢o da Volvo Penta,
construtores navais, construtores de maquinas e outras oficinas
autorizadas, com pessoal devidamente formado.

As instruges de montagem foram concebidas unicamente para
utilizacao profissional e nao se destinam a utilizacao nao profissi-
onal. A Volvo Penta nao se responsabiliza por quaisquer danos
eventuais, tanto materiais como pessoais, que possam resultar
no caso de as instru¢gdes de montagem nao serem seguidas, ou
se os trabalhos forem executados por pessoal nao profissional.

A\ nPozoXH!

To TepleXOUeVO QUTOU TOU TIAKETOU Padi he TIq odnyieq
OUVAPHOAOYNONG TIOU TO AKOAOUBOUV gival 13IKA ETUAEYUEVO
yla ouvepyeia o€pPlg g Volvo Penta, vaurinyeia,
KATAOKEUAOTEG UNXAVAV Kal yla Aotrd eEouclodompeva
ouvepyeia 1ou SLaBETOUV EEEIBIKEUUEVO TIPOOWTIKO.

OL0dnyieq ouvappoAdynong mpoopifovtal Hovo yia
EMAYYEAUATIKA XPHON Kal d€V ATTOCKOTIOUV YLA XP1 0N Ao un
enayyeAuatieg. H Volvo Penta dev avahapBavel amoAUTwg Kapa
£ublvn yla rBaveg CNULEG, TOOO UAIKEG OO0 KAl TIPOOWTIKEG,
TIOU UTTOPOUV vVa TIPOKANBOoUV eMeldr) dev akoAoubouvTal ot
0dnyieq ouvappoAdynong 1 emeldn n epyacia ekTeAeitat and pn
£EEIOIKEUNEVO TIPOCWTIKO.

Plus d'informations sur : www.dbmoteurs.fr



. 0
—— —© +
3B1s _é\\ D ALT
ﬁ (( SB10 Y
| ) —

————————

Plus d'informations sur : www.dbmoteurs.fr



G

Part description Qty Pos in figure

Relay

Bracket

Flange bolt M5x8
Flange bolt M10x20
Nut

Flange bolt M8x16
Serrated washer, earth connection
Wiring kit

Earthing plate
Protective cap for nut
Sticker, relay

Bundle band
Installation instructions

O©CoOoONOOTA~WN

—_
N = O

AN = ol L A NN = .

With this parts kit, the old double pole starter motor for the 2000 series engines is replaced by a single pole
starter motor (pos 1). The part No. of the starter motor is 872241-5.
This Installation Instruction applies to standard version 2000 series engines.

REMOVING THE STARTER MOTOR

Disconnect all wires from the starter motor. Remove the starter motor’s two fastening bolts and remove the

starter motor. Take care of the bolts.

INSTALLING THE NEW STARTER MOTOR

1. Install the starter motor using the two existing
Allen bolts. Tightening torque: 50 +/-5 Nm (5.0
+/-0.5 kpm 37 +/-3 Ibf ft).

2. Fit the relay (2) on the bracket (3) with 2 flange
screws m5x8 (4). Connect the black minus ca-
ble (SB-1,5) and the red/yellow control wire (Y/
R-1,5) on the relay as per Fig. 1 and 2. Now
connect the red/yellow cable in the motor’s
switchbox. Use the Scotch lock clip. Note! Con-
nect to the red/yellow cable between the contact
piece and the relay. See Fig. 1 and 2. Fix the
cable with the bundle band.

Mount the earthing plate (10) to the relay. Do
not tighten the nut.

3. Fasten the bracket (3) to the engine using two
flange bolts M10x20 (5). At the same time, fit
the earthing bracket to the upper bolt. Place the
serrated washer (8) between the bracket and
the earthing plate.

SB

Tighten the earthing plate’s fastening nut on the
relay and push on the protective cap (11).

Connect the wires as shown in figure 1 and the
wiring diagram.

Note! Minus pole relay (-): The black wire
(strapping, relay) connected in point 2 above
and the black wire from the alternator connected
with the high nut (6). The black cable from the
battery is connected outermost to the high nut
with flange bolt M8x16 (7).

Fasten the sticker (12) on the relay. The sticker
provides information about the negative connec-
tion of the relay.

red
yellow
black

Y/R vyellow/red

Plus d'informations sur : www.dbmoteurs.fr



Teil

Relais

Halter

Bundschraube M5x8
Bundschraube M10x20
Mutter

Bundschraube M8x16
Zahnscheibe, Erdung
Kabelsatz
Erdungsverbindung, Blech
Mutterschutz
Aufkleber, Relais
Kabelband

Einbauanleitung

Anzahl

O©CoOoONOO O~ WN

O e N O N N Y S T\ e Gy

Pos.im Bild

Dieser Ersatzteilsatz ist fir den Ersatz des alten zweipoligen Anlassers der 2000-Motoren gegen einen neuen
einpoligen (Pos. 1) vorgesehen. Der Anlasser hat die Ersatzteilnummer 872241-5. Die Einbauanleitung gilt fur
2000-Motoren der Standardausfiihrung.

AUSBAU DES ANLASSERS

Alle Kabel vom Anlasser abnehmen. Die beiden Befestigungsschrauben des Anlassers I6sen und den Anlas-
ser ausbauen. Die Schrauben aufbewahren.

EINBAU DES NEUEN ANLASSERS

1.

Anlasser mit den beiden vorhandenen In-
busschrauben einbauen. Anzugmoment 50 + 5
Nm (5,0 = 0,5 kpm).

. Das Relais (2) mit zwei Bundschrauben M5 x 8

(4) am Halter (3) befestigen. Das schwarze Mi-
nuskabel (SB-1,5) und das rot-gelbe Steuerka-
bel (Y/R-1,5) wie in Bild 1 und 2 gezeigt am Re-
lais anschlieBen. Danach das rot-gelbe Steuer-
kabel an das rot-gelbe Kabel in der Elektrozen-
trale des Motors anschlieBen. Dafir die
Scotch-Lock-Klammer benutzen. Hinweis: Das
rot-gelbe Kabel zwischen Leitungsverbinder und
Relais anschlieen. Siehe Bild 1 und 2. Das Ka-
bel mit dem Kabelband anbinden.

Das Erdungsblech (10) am Relais einbauen. Die
Mutter nicht anziehen.

. Den Halter (3) mit zwei Bundschrauben M10x20

(5) am Motor anschrauben. Gleichzeitig das Er-
dungsblech (10) an der oberen Schraube be-
festigen. Zahnscheibe (8) zwischen Halter und
Blech einsetzen.

Die Befestigungsmutter des Erdungsbleches am
Relais anziehen und den Motorschutz (11) auf-
setzen.

Die Kabel gemés Bild 1 und Schaltplan ansch-
lieBen.

. Hinweis: Minuspol Relais (-): Das schwarze

Kabel (Uberbriickung, Relais) in Punkt 2 oben
befestigt. Das schwarze Kabel vom Generator
mit der langen Mutter (6) anschlieBen. Das
schwarze Kabel von der Batterie ganz au3en
auf der langen Mutter mit der Bundschraube M8
X 6 (7) anschlieBen.

Aufkleber (12) am Relais befestigen. Der Auf-
kleber informiert Gber den Minusanschluf3 des
Relais.

R Rot

Y Gelb

SB  Schwarz
Y/R Gelb-rot

Plus d'informations sur : www.dbmoteurs.fr



Piéce

Relais

Console

Vis a collerette M5x8

Vis a collerette M10x20

Ecrou

Vis a collerette M8x16
Rondelle dentée, raccord de masse
Kit de cables

Liaison de masse, lame en téle
Protection d’écrou

Autocollant, relais

Collier

Instructions de montage

Quantité

H ) = o L A NN = .

Rep. sur figure

O©CoONOOTA~WN

Ce kit de rechange permet de remplacer 'ancien démarreur a deux bornes sur les moteurs de la série 2000
par un nouveau démarreur a une borne (rep. 1). Le démarreur posséde le numéro de référence 872241-5.
Ces instructions de montage concernent les moteurs de la série 2000 en modéle standard.

DEPOSE DE DEMARREUR

Enlever tous les cables électriques du démarreur. Desserrer les deux vis de fixation du démarreur et déposer
le démarreur. Garder les vis.

POSE DU NOUVEAU DEMARREUR

1.

Positionner le démarreur avec les deux vis a six
pans existantes. Couple de serrage: 50 + 5 Nm
(5.0 = 0,5 m.kg).

. Positionner le relais (2) sur la console (3) avec

les deux vis a collerette M5x8 (4). Brancher le
cable négatif noir (SB-1,5) et le cable
d’alimentation rouge/jaune (Y/R-1,5) au relais
comme le montrent les figures 1 et 2. Brancher
ensuite le cable d’alimentation rouge/jaune au
céable rouge/jaune dans la centrale électrique du
moteur. Utiliser un bloc de jonction
«scotch-lock».

Noter ! Brancher au cable rouge/jaune entre le
bloc de connexion et le relais. Voir les figures 1
et 2. Fixer le cable avec le collier.

Monter la lame en téle (10) (raccord de masse)
sur le relais. Ne pas serrer 'écrou.

. Fixer la console (3) sur le moteur avec les deux

vis a collerette M10x20 (5). Positionner en
méme temps la lame en tble (10) sur la vis su-
périeure. Placer la rondelle dentée (8) entre la
console et la lame en tole.

SB

Y/R

Serrer I'écrou de fixation de la lame en tOle sur
le relais et positionner la protection d’écrou

(11).

Brancher les cables conformément a la figure 1
et au schéma de cablage.

. Noter la borne négative du relais (-): Le cable

noir (pontet, relais) branché au point 2 ci-des-
sus et le cable noir venant de I'alternateur bran-
ché a la douille-écrou (6). Le céble noir venant
de la batterie sera branché a la douille-écrou
avec la vis a collerette M8x16 (7), en dernier.

Mettre I'autocollant (12) sur le relais. Cet auto-
collant indique le raccordement négatif sur le re-
lais.

Rouge

Jaune

Noir
Jaune/Rouge

Plus d'informations sur : www.dbmoteurs.fr



YR-25
_J,\ R-25 =
( 0
Y/R-1%
9
\m R-10
— ® +
SB-1,5 — S ALT
P @( SB0 ¢
" ) B
-L-
I
sB,
| o
P’y &
-+

Plus d'informations sur : www.dbmoteurs.fr



Cinta para atar

Pieza Cantidad Nro. en figura
Relé 1 2
Consola 1 3
Tornillo embridado M5x8 2 4
Tornillo embridado M10x20 2 5
Tuerca 1 6
Tornillo embridado M8x16 1 7
Arandela dentada, conexion
amasa 1 8
Juego de cables 1 9
Unién a masa, chapa 1 10
Proteccion tuerca 1 11
Calcomania, relé 1 12

2

1

Instrucciones de montaje

Con este kit de repuestos se sustituye el viejo motor de arranque bipolar en los motores 2000 con un nuevo
motor monopolar (nro. 1). El motor de arranque lleva el nro. de repuesto 872241-5. Las instrucciones de
montaje se refieren a los motores 2000 en la ejecucidn estandar.

DESMONTAJE DEL MOTOR DE ARRANQUE

Desconectar todos los cables. Quitar los dos tornillos de fijacion y sacar el motor de arranque. Guardar los
tornillos.

MONTAJE DE NUEVO MOTOR DE ARRANQUE

1.

Montar el motor de arranque utilizando los dos
tornillos hexagonales existentes. Par de apriete:
50+5 Nm (5,0+0,5 kpm).

Apretar la tuerca de fijacion de la chapa en el
relé e introducir la proteccién de la tuerca (11).

Conectar los cables segun se ve en la figura 1y

2. Montar el relé (2) en la consola (3) con dos tor- en el diagrama de conexiones.
nillos _embrldados M5x8 (4). Acoplar el ca_ble 6. Nota: Borne negativo en relé (-): Cable negro
negapvo negro (SB-1,5) y e,l de mando rojo/ (puente, relé) montado segun el punto 2 mas ar-
grgefliglboreg/?;’;) en el rele, tal como muestran riba y cable negro del alternador que se acopla

) . . con la tuerca larga (6). El cable negro de la ba-

Acoplar _Iuego e_I cable de mando rqa/gmanllo al teria se conecta a la tuerca larga con el tornillo
cable rojo/amarillo de la central eléctrica de mo- embridado M8x16 (7)
tor. Utilizar una abrazadera de seguridad '
«scotch». Nota: Acoplar el cable rojo/amarillo 7. Fijar la calcomania (12) en el relé. La calco-
entre la pieza de contacto y relé. Véanse figu- mania contiene datos sobre la conexion a masa
ras 1y 2. Fijar el cable con la cita para atar. del rele.
Montar la chapa (10) (conexion a masa) en el
relé. No apretar la tuerca. R rojo

3. Fijar la consola (3) en el motor con dos tornillos Y amarillo
embridados M10x20 (5). Montar al mismo tiem- SB  negro
po la chapa (10) en el tornillo superior. Ponerla ~ Y/R amarillo/rojo

arandela dentada (8) entre la consola y la placa.

Plus d'informations sur : www.dbmoteurs.fr



Descrizione Quantita Posizione
Rele 1 2
Consolle 1 3
Vite con flangia M5x8 2 4

Vite con flangia M10x20 2 5
Dado 1 6
Vite con flangia M8x16 1 7
Rondella, messa a terra 1 8
Cablaggio 1 9
Lamierino contatto terra 1 10
Copridado 1 11
Adesivo, relé 1 12
Fascette 2 -
Istruzioni di montaggio 1 -

Con questo kit di ricambi si sostituisce il precedente motorino di avviamento bipolare sui motori 2000 con il
nuovo motorino monopolo (pos. 1). Il motorino di avviamento ha il no. 872241-5.
Le istruzioni si riferiscono ai motori 2000 in Versione di serie.

SMONTAGGIO DEL MOTORINO DI AVVIAMENTO

Togliere tutti i cavi dal motorino. Svitare le due viti di fissaggio e smontare il motorino. Conservare le viti.

MONTAGGIO DEL NUOVO MOTORINO

1.

Montare il motorino con le due viti a testa esa-
gonale esistenti. Coppia di serraggio 50 + 5 Nm

Stringere il dado di bloccaggio del lamierino sul
rele e infilare il copridado (11)

(5,0 + 0,5 kpm). 5. Collegare i cavi come da figura 1 € schema im-
2. Mettere il relé (2) sulla mensola (3) con 2 viti pianto elettrico.
flangiate M5x8 (4). Collegare al rele il cavo ne- 6, Osservare! Polo negativo relé (-): Il cavo nero
gativo nero (SB-1,5) ed il cavo di comando ros- (ponticello relé) montato secondo il punto 2 pre-
so/giallo (Y/R-1,5), come indicato nelle figure 1 cedente e il cavo nero proveniente dal generato-
e2. N . . re e fissato con il dado (6). Il cavo nero prove-
Collegare poi il cavo di comando rosso/giallo niente dalla batteria viene collegato in alto in po-
nella centralina elettrica del motore. Usare il sizione esterna sul dado (6) con vite M8x16 (7).
morsetto scotch-lock. Nota! Collegare al cavo , . o .
rosso/giallo tra il cinnettore ed il rele. Vedere 6. Incollare I'adesivo (12) al rele. L'adesivo con-
figg. 1 e 2. Fissare il cavo con le fascette. tiene informazioni sul collegamento negativo al
Montare il lamierino (10) (collegamento a terra) rele.
sul relé. Non serrare il dado.
3. Fissare la consolle (3) al motore con 2 viti R rosso
M10x20 (5). Bloccare il lamierino (10) alla vite Y giallo
superiore. Porre la rondella (8) tra consolle e la- SB  nero
mierino. Y/R giallo/rosso

Plus d'informations sur : www.dbmoteurs.fr



D

Detalj Antal Pos.
Rela

Konsol

Flansskruv M5x8
Flansskruv M10x20
Mutter

Flansskruv M8x16
Tandbricka, jordanslutning
Kabelsats
Jordférbindning, platbleck
Mutterskydd

Dekal, rela

Buntband

Monteringsanvisning

O©CoONOOTA~WN

A N = L A NN =

Med denna reservdelssats ersatts den gamla 2-poliga startmotorn pa 2000-motorerna med en ny 1-polig
motor (pos. 1). Startmotorn har reservdelsnummer 872241-5.
Monteringsanvisningen géller fér 2000-motorer i Standardutférande.

DEMONTERING AV STARTMOTOR

Ta bort samtliga kablar fran startmotorn. Lossa startmotorns tva fastskruvar och demontera motorn. Ta vara

pa skruvarna.

MONTERING AV NY STARTMOTOR

1. Montera startmotorn med de tva befintliga in-
sexskruvarna. Atdragningsmoment: 50 +- 5 Nm
(5.0 +- 0,5 kpm).

2. Satt dit relat (2) pa konsolen (3) med 2 st flans-
skruvar M5x8 (4). Anslut den svarta minuska-
beln (SB-1,5) och den réd/gula styrkabeln (Y/
R-1,5) pa relat som figur 1 och kopplingssche-
mat visar. Anslut sedan den réd/gula styrkabeln
till r6d/gul kabel i motorns elcentral. Anvand
scotchlockklamman. Observera! Anslut till réd/
gul kabel mellan kontaktstycket och reldet. Se
figur 1 och 2. Fést kabeln med buntbanden.
Montera platblecket (10) (jordanslutning) pa re-
lat. Dra inte at muttern.

3. Fast konsolen (3) pa motorn med 2 st flansskru-
var M10x20 (5). Satt samtidigt fast platblecket
(10) pa den 6vre skruven. Placera tandbrickan
(8) mellan konsolen och blecket.

4. Dra at platbleckets fastmutter pa relat och tra
pa mutterskyddet (11).

5. Anslut kablarna enligt figur 1 och kopplings-
schemat.

6. Observera! Minuspol rela (-): Svart kabel
(bygling, reld) ditsatt i punkt 2 ovan och svart
kabel frdn generatorn som ansluts med den
langa muttern (6). Svart kabel fran batterit an-
sluts ytterst pa den langa muttern med flans-
skruv M8x16 (7).

7. Fast dekalen (12) pa relat. Dekalen ger informa-
tion om minusanslutningen pa relat.

R rod
SB  svart
Y qul
Y/R gul/réd

Plus d'informations sur : www.dbmoteurs.fr



Plus d'informations sur : www.dbmoteurs.fr



VOLVO
PENTA

AB Volvo Penta
SE-405 08 Géteborg, Sweden

Plus d'informations sur : www.dbmoteurs.fr

7733966 6-1999



